
John Blue Squeeze Pumps “L” Series



Ref # Part # Description 
1 108045-01 Spring Anchor Bar 2 2    2 2
1 108499-01 Spring Anchor Bar   2 2 2   2 2 2 2
2 108044-01 BackPlate 1 1 2 2 2 1 1 2 2 2 2
3 108042-91 Frame 1 1    1 1
3 108498-91 Frame   1 1 1   1 1 1 1
4 L-1259 Base Angle 2 2    2 2 
4 L-1275-L Base Angle 1   1 1   1 1 1 1
4 L-1275-R Base Angle 1   1 1   1 1 1 1
5 114372-01 Discharge Manifold Bracket          2 2
5 114369-01 Discharge Manifold Bracket 1   2  1   2
5 L-1320-1 Discharge Manifold Bracket  1   2  1
5 113430-01 Discharge Manifold Bracket   2     2
6 L-1254-A Intake Manifold 1
6 L-1267 Intake Manifold   1
6 L-1273-A Intake Manifold     1
6 L-1313-A Intake Manifold    1
6 L-1315-A Intake Manifold  1
6 113434-01 Intake Manifold         1
6 113428-01 Intake Manifold        1
6 113573-01 Intake Manifold       1
6 113600-01 Intake Manifold      1
6 114171-01 Intake Manifold           1
6 111045 Intake Manifold          1
7 114368-01 Hose Coupling 6  8 12  6  8 12
7 114370-01 Hose Couplings  8   16  8   12 12
8 L-1253 Drive Shaft 1 1    1 1
8 L-1321 Drive Shaft 1   1 1   1 1 1 1
9A 90554 5/16-18 NC x 1-3/4 Sq lID MB 4 4 4 2 2 4 4 4 2 2 4
9B 90578 5/16-18 NC x 1 Carriage Bolt 2 2 4 4 4 2 2 4 4 4 4
10 90620 114 x 20 x 1 Plated      4 4 4 4  4
11 90651 318 x 16 x 1 Plated 6 6 6 6 6 6 6 6 6 6 6
12 92015 1/4-20 Hex Nut      4 4 4 4  4
13 92023 5/16-18 Wmg Nut 6 4 8 8 8 6 4 8 8 8 8
14 92024 318-16 Hex Nut 10 10 10 10 10 10 10 10 10 10 10
15 93005 1/4 Lock Washer      4 4 4 4  4
16 93010 5/16 Flat Washer 6 6 8 8 8 6 6 8 8 8 8

L-
6-

C

L-
6-

P

L-
8-

P

L-
8-

SP

L-
12

-P

L-
12

-S
C

L-
12

-S
P

L-
8-

C

L-
12

-C

L-
16

-C

L-
8-

LC



Ref # Part # Description

17 90653 3/8-16 x 1-1/4 Plated 4 4 4 4 4 4 4 4 4 4 4

18 93011 3/8 Flat Washer 8 8 8 8 8 8 8 8 8 8 8

19 93024 3/8 Lock Washer 4 4 4 4 4 4 4 4 4 4 4

20 90555 5/16-18 x 2 SQ HD    2 2    2 2

21 87250 5/16" Hose  8   16  8   12 12

21 87249 1/2" Hose 6  8 12  6  8 12

22 A-3656-A Nylon Bushing Mainshaft 2 2 2 2 2 2 2 2 2 2 2

23 95528 Hose Clamp  16   32  16   24 24

23 S-5752 Hose Clamp 12  16 24  12  16 24

24 A-3557 #4 x 3/16 Drive Screw 2 2 2 2 2 2 2 2 2 2 2

25 L-4627 1/32" Shim 2 2 4 4 4 2 2 4 4 4 4

26 L-4628 3/64" Shim 2 2 4 4 4 2 2 4 4 4 4

27 108096-01 Roller  3    3

27 108097-01 Roller 3    3

27 108507-01 Roller   3 3    3 3

27 114172-01 Roller     3    3  3

28 L-1257 1/2" Cap 3  4 4  3  4 4

28 L-1I257-A 5/16" Cap  3   6  3   6

29 113431-01 Manifold Cap      1 1 1 1  1

30 L-1266 Manifold Plug 1-1/4"   2 2 2   2  2

30 L-1264 Manifold Plug 1" 2 2    2 2

31 L-1261 Back Spring 4 4 8 4 4 4 4 8 4 4 4

31 L-4458 Back Spring 4 4 4 4 4    4 4 4

32 L-1463 Roller Arm Assembly 2 2 2 2 2 2 2 2 2 2 2

33 L-1440 Back Up Roller Assembly   1 1    1 1  1

33 L-4450 Back Up Roller Assembly          1

34 H-12 Collar Set   2 2 2   2 2 2 2

35 L-4457 Bolt Spacer    2 2    2 2 2

36 L-4452 Hose Adaptor      6  8 12

36 113571-01 Hose Coupling  8         12

37 113425-01 Lower Right Clamp      1 1 1 1  1

38 113426-01 Lower Left Clamp      1 1 1 1  1

39 113427-01 Manifold Clamp      2 2 2 2  2

40 113432-01 90· Elbow      1 1 1 1  1

41 L-1452 Roller Bushing (Nylon) 6 6 6 6 6 6 6 6 6 6 6

L-
6-

C

L-
6-

P

L-
8-

P

L-
8-

SP

L-
12

-P

L-
12

-S
C

L-
12

-S
P

L-
8-

C

L-
12

-C

L-
16

-C

L-
8-

LC

Designs and specifications change from time to time, CDS-John Blue reserves the right to alter or upgrade equipment as necessary.
Always make sure you have the most current parts list before ordering replacement parts.


